

# MAMC Medication List

**The following medications are available but are limited to the indicated therapy (please note on Rx) or quantity.**

Aluminum Hydroxide Conc 600mg/5ml –  
For phosphate binding  
Azelastin Nasal Spray 34ml –  
Max 1 box and no refills  
Bismuth Subsalicylate Tab –  
H. pylori therapy  
Ciprofloxacin 250mg & 500mg Tab –  
Pseudomonas aeruginosa only  
Epinephrine 1:1000 (Adult) Auto-Inj –  
Max 2 syringes  
Epinephrine 1:2000 (Jr) Auto-Inj –  
Max 4 syringes  
Fluconazole 150mg Tab –  
Single dose therapy for candidiasis  
Glimepiride 2mg & 4mg Tab –  
For cardiac patients  
Ibuprofen 100mg/5ml Susp –  
For pain therapy  
Lactulose 10gr/15ml Syrup 473ml –  
For constipation from narcotics & hepatic encephalopathy  
Lansoprazole 15mg & 30mg Cap –  
Second line therapy  
Misoprostol 200mcg Tab –  
Combination therapy with NSAIDs  
Modafinil 200 mg Tab –  
Narcolepsy only  
Mycophenolate 200mg/ml Susp –  
Transplant patients  
Mycophenolate 250 mg Cap –  
Transplant patients  
Nicotine 2mg Gum –  
Max 48 pieces per 14 days  
Nicotine 7mg, 14mg & 21mg Patch –  
Max 14 days supply per Rx  
Ondansetron 4mg & 8mg Tab –  
Max 6 tabs per month  
Prenatal Vitamin Tab with Folic Acid –  
Pre or post-natal therapy  
Rabeprazole 20 mg Tab –  
Second line therapy  
Scopolamine 1.5mg Patch –  
Vertigo only  
Vancomycin Hcl 125mg Cap –  
Clostridium difficile only  
Zaleplon 5mg & 10mg cap –  
Max 7 caps per month with no refills  
Zolpidem 5 mg & 10 mg Tab –  
Max 7 tabs per month with no refills

**The following medications are restricted to the indicated prescriber category. They may be prescribed per the usual dispensing limitations by these prescribers.**

## Allergist

Azelastin Nasal Spray 34ml  
Fluticasone MDI 220mcg  
Ipratropium 0.03% Nasal Spray  
Lodoxamide 0.1% Ophth Soln  
Olopatadine 0.1% Ophth Soln  
Salmeterol Diskus  
Zafirlukast 20mg Tab

## Cardiologist

Eplerenone 25mg & 50 mg Tab  
Sotalol 80mg & 160mg Tab  
Ticlopidine 250mg Tab

Torsemide 10mg, 20mg & 100mg Tab

## Dermatologist

Acitretin 10 & 25mg Cap  
Adapalene 0.1% Gel 45gm  
Azelaic Acid 20% Cr  
Calcipotriene 0.005% Oint 60gm  
Calcipotriene 0.005% Scalp Soln  
Clobetasol Emollient Cr 0.05% 15gm & 60gm  
Clobetasol Gel 0.05%  
Clobetasol Prop 0.05% Oint 15gm  
Fluconazole 100mg Tab  
Imiquimod 5% Cr  
Isotretinoin 10mg & 40mg Cap  
Itraconazole 100mg Cap  
Itraconazole 100mg/10ml Susp  
Methoxsalen Ultra 10mg Cap  
Tacrolimus 0.03% & 0.1% Oint  
Terbinafine 250mg Tab

## Endocrinologist

Somatropin 5mg, 6mg, & 24mg Inj

## ENT

Ciprofloxacin 250mg & 500mg Tab  
Guaifenesin 600mg LA Tab  
Ofloxacin 0.3% Otic Soln

## Gastroenterologist

Polyethylene glycol powder

## Gynecologist

Clobetasol Emollient Cr 0.05% 15gm & 60gm  
Clobetasol Gel 0.05%  
Clobetasol Prop 0.05% Oint 15gm

## IDS Specialist

Ciprofloxacin 250mg & 500mg Tab  
Didanosine 25mg, 50mg, 100mg & 150mg Tab  
Didanosine EC 250mg & 400mg Cap  
Didanosine 25mg, 50mg, 100mg, & 150mg Tab  
Fluconazole 100mg Tab  
Fluconazole 40mg/ml Susp  
Indinavir 200mg & 400mg Cap  
Itraconazole 100mg Cap  
Itraconazole 100mg/10ml Susp  
Lamivudine 10mg/ml Soln  
Lamivudine 150mg Tab  
Terbinafine 250mg Tab  
Zalcitabine 0.375mg & 0.75mg Tab  
Zidovudine 100mg Cap & 300mg Tab  
Zidovudine 50mg/5ml Syrup

## Nephrologist

Sevelamer 400 mg Tab  
Torsemide 10mg, 20mg & 100mg Tab  
Vitamin B Complex Cap (Nephrocaps)  
Somatropin 5mg, 6mg, & 24mg Inj

## Neurologist

Buspirone 5mg & 10mg Tab  
Levetiracetam 250mg & 500mg Tab  
Modafinil 200mg Tab  
Olanzapine 2.5, 5, 10, 15 & 20mg Tab  
Pramipexole 0.25mg, 0.5mg & 1 mg Tab  
Somatropin 5mg, 6mg, & 24mg Inj  
Sumatriptan Inj (Kit & refill)  
Ticlopidine 250mg Tab  
Tizanidine 4mg Tab  
Topiramate 15mg & 25 mg Sprinkle Caps  
Topiramate 25mg, 100mg & 200mg Tabs  
Ziprasidone 20mg, 40mg & 60mg Cap  
Zaleplon 5mg & 10mg cap  
Zolpidem 5 mg & 10 mg Tab

**Updated 5/19/2004**

## Oncologist / Hematologist

Anastrozole 1mg Tab  
Fluconazole 100mg Tab  
Oxycodone SR 10, 20 & 80 mg tab (Oxycontin)  
Procarbazine HCl 50mg Cap  
Thioguanine 40mg Tab

## Ophthalmologist

Ciprofloxacin 250mg & 500mg Tab  
Bimatoprost 0.03% Ophth Soln  
Clobetasol Emollient Cr 0.05% 15gm & 60gm  
Clobetasol Prop 0.05% Oint 15gm  
Diclofenac 0.1% Ophth Soln 2.5ml  
Dorzolamide & Timolol Ophth Soln  
Gatifloxacin 0.3% Ophth Soln  
Latanoprost 0.005% Soln 2.5ml  
Lodoxamide 0.1% Ophth Soln  
Moxifloxacin 0.5% Ophth Soln  
Olopatadine 0.1% Ophth Soln

## Pain Specialist / Radiation Therapy

Oxycodone SR 10, 20 & 80 mg Tab (Oxycontin)

## Pediatricians

Ascorbic Acid 100mg Drops  
Cimetidine 300mg/5ml Soln  
Modafinil 200mg Tab  
Naproxen 125mg/5ml Susp  
Ofloxacin 0.3% Otic Soln  
Polyethylene glycol powder  
Ranitidine HCl 15mg/ml Syrup  
Somatropin 5mg, 6mg, & 24mg Inj  
Vi-Daylin ADC drops

## Physical Med

Oxycodone SR 10, 20 & 80 mg Tab (Oxycontin)  
Tizanidine 4mg Tab

## Pulmonologist

Fluticasone MDI 220mcg  
Ipratropium 0.03% Nasal Spray  
Modafinil 200mg Tab  
Pramipexole 0.25mg, 0.5mg & 1 mg Tab  
Salmeterol Diskus  
Zafirlukast 20mg Tab

## Psychiatrist

Atomoxetine 10, 18, 25, 40, & 60mg Cap  
Aripiprazole 15mg tab  
Buspirone 5mg & 10mg Tab  
Modafinil 200mg Tab  
Naltrexone 50mg Tab  
Olanzapine 2.5, 5, 10, 15 & 20mg Tab  
Topiramate 15mg & 25 mg Sprinkle Caps  
Topiramate 25mg, 100mg & 200mg Tabs  
Ziprasidone 20mg, 40mg & 60mg Cap  
Zaleplon 5mg & 10mg cap  
Zolpidem 5 mg & 10 mg Tab

## Rheumatologist

Naproxen 125mg/5ml Susp

## Urologist

Alprostadil 20mcg Kit (Caverject)  
Finasteride 5 mg tabs

## MAMC Medication List

The following medications are not restricted and open to all prescribers.

Acetazolamide 250mg Tab  
Acetazolamide 500mg SR Cap  
Acetic Acid/Aluminum Ac Otic Soln (DomeOtic)  
Acetic Acid/Hydrocortisone Otic Sol (Vosol-HC)  
Acyclovir 200mg Cap  
Acyclovir 200mg/5ml Susp  
Acyclovir 400mg & 800mg Tab  
Adderall 5mg, 10mg & 20mg Tab  
Adderall XR 10mg, 20mg & 30mg Cap  
Advair 100/50, 250/50, 500/50mcgs Diskus  
Aggrenox Cap  
Albuterol 0.5% Neb Soln 20ml  
Albuterol 2mg/5ml Syrup  
?Albuterol Inh MDI  
Alendronate 35mg & 70mg Tab  
Alesse Tab (28's)  
Allopurinol 100mg & 300mg Tab  
Alprazolam 0.25mg & 1mg Tab  
Aluminum Acetate Effer Pwd Pkt (Domeboro)  
Aluminum Chloride Hexahydrate Soln (Drysol)  
Al/Mag OH Susp w Simeth (Maalox Extra Str)  
Amantadine 100mg Cap  
Amcinonide 0.1% Cream 15gm & 60gm  
Amcinonide 0.1% Oint 15gm & 60gm  
Amiloride 5mg Tab  
Aminocaproic Acid 250mg/ml Syrup  
Aminocaproic Acid 500mg Tab  
Aminoglutethimide 250mg Tab  
Amiodarone 200mg Tab  
Amitriptyline 10mg, 25mg & 50mg Tab  
Amlodipine 2.5mg, 5mg & 10mg Tab  
Ammonium Lactate Lotion  
Amoxicillin 125mg/5ml & 250mg/5ml Susp  
Amoxicillin 125mg & 250mg Chew Tab  
Amoxicillin 250mg & 500mg Cap  
Amox/Clavulan 200mg/5ml & 400mg/5ml Susp  
Amoxicillin/Clavulanate ES 600mg/5ml Susp  
Amox/Clavulanate 250mg, 500mg & 875mg Tab  
Ampicillin 250mg Cap  
Aspirin Enteric Coated 81 mg & 325 mg Tab  
Aspirin/Butalbital/Caffeine Tab  
Atenolol 25mg, 50mg & 100mg Tab  
Atropine Sulf 1% Ophth Oint 3.5gm  
Atropine Sulf 1% Ophth Soln 15ml  
Auralgan (Antipyrine/Benzo/Glycerin) Otic Sol  
Auranofin 3mg Cap  
Avandamet 1/500mg, 2/500mg, & 4/500mg Tab  
Azathioprine 50mg Tab  
Azithromycin 100mg/5ml & 200mg/5ml Susp  
Azithromycin 250mg Tab  
Azithromycin 1gm powder packet  
Bacitracin 500u Ophth Oint 3.5gm  
Bacitracin Topical Oint 30gm  
Baclofen 10mg & 20mg Tab  
Balanced Salt Solution (BSS) Ophth  
Benazepril 5mg, 10mg & 20mg Tab  
Benzonatate 100 mg Perle  
Benztropine Mesyl 1mg & 2mg Tab  
Betamethasone Dip 0.05% & 0.1% Lotion 60ml  
Betamethasone Val 0.1% Cream 15gm & 45gm  
Betamethasone Val 0.1% Lotion 60ml  
Betaxolol 0.25% Ophth Susp 15ml  
Bethanechol 25mg Tab  
Bicitra (Citric Acid/Na Citrate) Oral Soln  
Brimonidine Tart 0.15% Ophth Soln  
Bromocriptine 2.5 mg Tab  
Budesonide Oral Inh  
Budesonide 0.25mg/2ml & 0.5mg/2ml Neb Susp  
Bupropion 75mg & 100 mg Tab

Updated 5/19/2004

Bupropion 100mg & 150mg SR Tab  
Busulfan 2mg Tab  
Cafergot (Caffeine/Ergotamine) Tab  
Cafergot (Caffeine/Ergotamine) Supp  
Calcitonin-Salmon Nasal Spray & Inj  
Calcitriol 0.25mcg & 0.5mcg Cap  
Calcium Acetate 667mg Tab  
Calcium Glubionate 1.8mg/5ml Syrup  
Calcium Carbonate 600mg / Vit D 200U Tab  
Captopril 12.5mg, 25mg & 50mg Tab  
Carbachol 3% Ophth Soln 15ml  
Carbamazepine 100mg Chew Tab  
Carbamazepine 100mg/5ml Susp  
Carbamazepine 200mg Tab  
Carbamazepine 100mg, 200mg & 400mg SR Tab  
Carbenicillin 382mg Tab  
Carbidopa/Levo/100, 25/100 & 25/250 Tab  
Carbidopa/Levodopa 50/200 CR Tab  
Carteolol HCl 1% Ophth 10ml  
Carvedilol 3.125, 6.25, 12.5 & 25mg Tab  
Cefpodoxime 50mg/5ml & 100mg/5ml Susp  
Cefpodoxime 200mg Tab  
Cephalexin 125mg/5ml & 250mg/5ml Susp  
Cephalexin 250mg & 500mg Cap  
Cetirizine 10mg Tab  
Cetirizine 5mg/5ml Syrup  
Chloral Hydrate 500mg/5ml Syr  
Chlorambucil 2mg Tab  
Chlorhexidine Gluconate 0.12% Oral Rinse  
Chloroquine Phos 500mg Tab  
Chlorothiazide 250mg/5ml Susp  
Chlorpheniramine 2mg/5ml Syrup  
Chlorpheniramine 4mg Tab  
Chlorpromazine 25mg & 200mg Tab  
Chlorpropamide 250mg Tab  
Ciproflox 0.3% / Dexameth 0.1% Otic Susp  
Ciclopirox Olamine 0.77% Cr & Gel 30gm  
Cimetidine 400mg Tab  
Citalopram 20mg & 40 mg Tab  
Clarithromycin 125mg/5ml & 250mg/5mg Susp  
Clarithromycin 250mg & 500mg Tab  
Clarithromycin XL PAC (500 mg Tab)  
Clindamycin 1% Top Soln  
Clindamycin 150mg Cap  
Clindamycin 2% Vag Cream  
Clindamycin 75mg/5ml Susp  
Clomiphene Citrate 50mg Tab  
Clomipramine 25mg & 50mg Cap  
Clonazepam 0.5mg & 1mg Tab  
Clonidine 0.1mg & 0.2mg Tab  
Clonidine TTS-1, 2 & 3 Patch  
Clopidogrel 75mg Tab  
Clorazepate 7.5mg Tab  
Clotrimazole 1% Top Cream 30gm  
Clotrimazole 1% Topical Soln 10ml  
Clotrimazole 1% Vaginal Cream  
Clotrimazole 10mg Troches  
?Coal Tar Shampoo (Sebutone)  
Combivent (Albuterol/Ipratropium) Inhaler  
Codeine Sulfate 30mg Tab  
Codeine/Acetaminophen 30mg Tab  
Codeine/Acetaminophen Elixir  
Codeine/Guaifenesin Syrup  
Colchicine 0.6mg Tab  
Colestipol 1gm Tab  
Colestipol Flavored Powder  
CoLyte Soln 4000ml  
Cortisone Acetate 25mg Tab  
Co-Trimoxazole (Sulfa/Trimeth 200/40mg) Susp  
Co-Trimoxazole (Sulfa/Trimeth 800/160) DS Tab  
Cromolyn 10mg/ml Neb Soln Amp  
Cromolyn 800mcg Inh  
Cromolyn Nasal Soln  
Crotamiton 10% Top Cream 60gm  
Cyanocobalamin 500mcg Tab  
Cyanocobalamin 1000mcg/ml Inj  
Cyclobenzaprine 10mg Tab  
Cyclopentolate 0.5%, 1% & 2% Ophth Soln  
?Cyclosporine 25 mg & 100mg Softgel Cap  
?Cyclosporine MODIFIED 25 & 100mg Soft Cap  
Cyclosporine 100mg/ml Soln  
Cyproheptadine HCl 4mg Tab  
Dakin's Solution  
Danazol 100mg & 200mg Cap  
Dantrolene Sod 25mg & 100mg Cap  
Dapsone 25mg Tab  
Deconamine (CTM/Pseudoeph 8/120mg) SR Cap  
Demeclocycline Hcl 150mg Tab  
Demulen 1/35 Tab (28's)  
Desipramine Hcl 10mg & 50mg Tab  
Desmopressin Nas Soln (Rhinal Tube) 0.1mg/ml  
Desmopressin Nasal Spray 0.1mg/ml  
Desonide 0.05% Cream 15gm & 60gm  
Desonide 0.05% Oint 15gm  
Desoximetasone 0.05% Gel 15gm  
Desoximetasone 0.25% Cream 15gm & 60gm  
Dexamethasone 0.1% Ophth Soln 15ml  
Dexamethasone 0.5mg & 4mg Tab  
Dexamethasone 500mcg/5ml Elix  
Dexamethasone/Neomycin/Polymy Ophth Oint  
Dexamethasone/Neomycin/Polymy Ophth Susp  
Dexamethasone/Tobramycin Ophth Oint  
Dextroamphetamine 5mg, 10mg & 15mg Span  
Dextroamphetamine 5mg Tab  
Diaphragm Vaginal 60mm – 85mm (All-Flex)  
Diazepam 5mg Tab  
Diazepam 5mg/5ml Solution  
Diclofenac 75mg Tab  
Dicloxacillin 250mg Cap  
Dicloxacillin 62.5mg/5ml Susp  
Dicyclomine Hcl 10mg/5ml Syrup  
Dicyclomine Hcl 20mg Tab  
?Digoxin 0.05mg/ml Ped Elixir (Lanoxin)  
?Digoxin 0.125mg & 0.25mg Tab (Lanoxin)  
Dihydroergotamine 4mg/ml Nasal Spray  
Dihydrotachysterol 0.125mg Cap  
?Diltiazem 120, 180, 240 & 360mg SR Cap  
(Tiazac)  
Diltiazem 60mg & 90mg Tab  
Diphenhydramine 25mg & 50mg Cap  
Diphenhydramine 12.5ml/5ml Elix  
Diphenoxylate/Atropine Tab  
Dipivefrin 0.1% Ophth Soln  
Dipyridamole 25mg & 75mg Tab  
Disopyramide 100mg & 150mg Cap  
Disulfiram 500mg Tab  
Divalproex 125, 250 & 500mg DR Tab  
Divalproex 125mg Sprinkle Cap  
Donnatal (Belladonna Alka/Pb) Elixir  
Donnatal (Belladonna Alka/Pb) Tab  
Dorzolamide Hcl 2% Ophth Soln  
Doxasocin 1mg, 2mg, 4mg, & 8mg Tab  
Doxepin Hcl 10mg & 50mg Cap  
Doxycycline 100mg Cap  
Doxycycline 100 mg Tab  
Epinephrine 2% Ophth Soln  
Ergocalciferol 50,000 Units Cap  
Ergocalciferol 8000u/ml Soln  
Erythromycin 250mg SR Cap  
Erythromycin 250mg EC Tab  
Erythromycin Ethyls 200mg/5ml Susp  
Erythromycin Ophth Oint  
Erythromycin 2% Top Soln  
Erythromycin/Sulfisoxazole Susp (Pediazole)  
?Estradiol 0.025, 0.05, 0.075 & 0.1mg Patch  
(Climara)  
?Estradiol 0.05, 0.075 & 0.1mg Patch (Alora)  
Estradiol 1mg Tab

## MAMC Medication List

?Estrogens (Premarin) 0.3, 0.625, 0.9 & 1.25mg Tab  
?Estrogens (Premarin) 0.625mg Vag Cream  
Ethambutol 100mg & 400mg Tab  
Ethosuximide 250mg Cap  
E ethosuximide 250mg/5ml Syrup  
Etidronate Disodium 200mg Tab  
Famotidine 20mg Tab  
Felbamate 400mg & 600mg Tab  
Felbamate 600mg/5ml Susp  
Felodipine 2.5mg, 5mg & 10mg Tab  
Fentanyl 25mcg, 50mcg, 75mcg & 100mcg Patch  
Ferrous Gluconate 320mg Tab  
Ferrous Sulf 325mg Tab  
Ferrous Sulf 75mg/0.6ml Drops  
Ferrous Sulf 220mg/5ml Elixir  
Fexofenadine 60mg & 180 mg Tab  
Fioricet (APAP/Caffeine/Butalbital) Tab  
Fiorinal (ASA/Caffeine/Butalbital) Tab  
Flavoxate Hcl 100mg Tab  
Flecainide Acetate 100mg Tab  
Flucytosine 250mg & 500mg Cap  
Fludrocortisone Ace 0.1mg Tab  
Flunisolide 0.025% Nasal Spray  
Flunisolide Inhaler MDI  
Flunisolide/Menth Inh MDI  
Fluocinolone 0.01% Soln 60ml  
Fluocinolone  
0.01% Top Oil (Derma Smoothie)  
Fluocinonide 0.05% Cr 15 Gm  
Fluoride 1mg Chew Tab  
Fluoride 1mg/4 Drop Soln  
Fluorometholone 0.1% Opth Susp  
Fluorouracil 5% Cream  
Fluoxetine HCl 10mg & 20mg Cap  
Fluoxetine 20mg /5ml Soln  
Fluoxymesterone 10mg Tab  
Fluphenazine 2.5mg & 10mg Tab  
Flurandrenolide Tape (Large)  
Flurbiprofen 0.03% Opth Soln  
Fluticasone MDI 44mcg & 110mcg  
Fluticasone Nasal Spray  
Folic Acid 0.4mg tab  
Folic Acid 1mg Tab  
Furazolidone 50mg/15ml Susp  
Furosemide 10mg/ml Oral Sol  
Furosemide 20mg & 40mg Tab  
Gabapentin 100, 300, 400 & 800mg Cap  
Gabapentin 250mg/5ml Soln  
Gatifloxacin 200mg & 400mg Tab  
Gaviscon Chew Tab  
Gemfibrozil 600mg Tab  
Gentamicin Sulf 0.3% Opth Oint  
Gentamicin Sulf 0.3% Opth Soln  
Gentamicin Sulf 0.1% Top Cr  
Gentian Violet 1% Top Soln  
Glipizide 5mg & 10mg Tab  
Glucagon 1mg/1ml Syringe Kit  
?Glucose test strips (Precision QID) 50's  
Glucose test strip (Precision Xtra) 100's  
Glyburide 5mg Tab  
?Glyburide microsized 1.5mg, 3mg, & 6mg Tab  
Glycopyrrolate 1mg Tab  
Griseofulvin 125mg/5ml Susp  
Guafenesin 600mg- PSE 120mg Tab  
Haloperidol 1mg, 2mg & 5mg Tab  
Haloperidol 2mg/ml Oral Soln  
Hexachlorophene Cleanser  
Homatropine HCl 2% & 5% Opth Soln  
Hydralazine Hcl 10mg, 25mg & 50mg Tab  
Hydrochlorothiazide 25mg & 50mg Tab  
Hydrocodone/Acetaminophen 5/500mg Tab  
Hydrocortisone 1% Cream  
Hydrocortisone 1% Lotion

Hydrocortisone 100mg Enema  
Hydrocortisone 25mg Rect Supp  
Hydrocortisone 5mg & 20mg Tab  
Hydrocortisone Acetate 10% Rect Foam  
Hydrocortisone 1%/Pramoxine 1% Rect Foam  
Hydrocortisone Val 0.2% Top Oint  
HC/Bacitracin/Neomycin/Poly-B Opth Oint  
Hydrocortisone/Neomycin/Poly-B Otic Soln  
Hydrocortisone/Neomycin/Poly-B Otic Susp  
Hydromorphone 4mg  
Hydroquinone 3% Soln  
Hydroxychloroquine 200mg Tab  
Hydroxyurea 500mg Cap  
Hydroxyzine HCl 10mg & 25mg Tab  
Hydroxyzine HCl 10mg/5ml Syrup  
Hydroxyzine Pam 50mg Cap  
Hyoscymine 0.125mg SL Tab  
Ibuprofen 400mg & 800mg Tab  
Imipramine 10mg & 25mg Tab  
Indapamide 2.5mg Tab  
Indomethacin 25mg Cap  
?Insulin Glargine (Lantus)  
?Insulin Lispro (Humalog)  
?Insulin Human R, N & 70/30 (Novolin)  
?Insulin Human U (Humulin)  
Insulin Pork Reg, NPH  
Ipratropium 0.02% U/D Neb Soln  
Ipratropium Oral MDI  
Isoniazid 100mg & 300mg Tab  
Isoniazid 50mg/5ml Syrup  
Isosorbide Dinitrate 5mg Chew Tab  
Isosorbide Dinitrate SL 5mg Tab  
Isosorbide Dinitrate 10mg Tab  
Isosorbide Dinitrate 40mg Sr Cap  
Isoxsuprine Hcl 10mg Tab  
Ketoconazole 2% Cream 15gm & 30gm  
Ketoconazole 2% Shampoo  
Ketoconazole 200mg Tab  
Kronofed-A Cap  
Labetalol HCl 200mg Tab  
Lamotrigine 5mg & 25mg Chew Tab  
Lamotrigine 25mg, 100mg, 150mg & 200mg Tab  
Letrozole 2.5mg Tab  
Leucovorin Calcium 5mg Tab  
Levlen-28 Tab  
Levofloxacin 0.5% Opth Soln 5ml  
?Levothyroxine Sod 0.025, 0.05, 0.075, 0.088,  
0.112, 0.1, 0.125, 0.137, 0.15, 0.175, 0.2, &  
0.3mg Tab (Synthroid)  
Librax (Chlordiazepoxide & Clindinium) Cap  
Lidocaine 2% Jelly  
Lidocaine 4% Top Soln  
Lidocaine 5% Ointment  
Lidocaine Viscous 2%  
Liothyrone Sod 25mcg Tab  
Liotrix Tab  
Lisinopril 5mg, 10mg, 20mg & 40mg Tab  
Lithium Carb 300mg Cap  
Lithium Carb 450mg SR Tab  
Loestrin FE 1/20 & 1.5/30 Tab (28's)  
Lo-Ovral Tab (21's)  
Loperamide 2mg Cap  
Loratadine 10 mg Tab  
Lorazepam 0.5mg, 1mg & 2mg Tab  
Losartan 25mg & 50 mg Tab  
Lotrel 2.5/10, 5/10 & 5/20 Cap  
Magnesium Citrate Oral Soln  
Magnesium Oxide 420mg Tab  
Maprotiline Hcl 25mg Tab  
Maxzide (HCTZ / Triamterene 25 / 37.5mg) Tab  
Maxzide (HCTZ 50mg / Triamterene 75mg) Tab  
Mebendazole 100mg Tab  
Meclizine 25mg Chew Tab  
Meclofenamate Sod 100mg Cap

Updated 5/19/2004

?Medroxyprogesterone 2.5 & 10mg Tab  
(Provera)  
Medrysone 1% Opth Susp  
Mefenamic Acid 250mg Cap  
Mefloquine 250mg Tab  
Megestrol 20mg & 40mg Tab  
Megestrol 40mg/ml Susp  
Meloxicam 7.5mg & 15mg Tab  
Melphalan 2mg Tab  
Meperidine 50mg Tablet  
Mercaptopurine 50mg Tab  
Mesalamine 250mg Cap  
Mesalamine 400mg SR Tab  
Mesalamine 4gm/60ml Rectal Sus  
Mesalamine 500mg Rect Supp  
Mesoridazine Besyl 100mg Tab  
Metaglip 2.5/250mg, 2.5/500mg, & 5/500mg Tab  
Metaproterenol MDI  
Metaproterenol 20mg Tab  
Metformin 500mg, 850mg & 1000mg Tab  
Metformin 500mg & 750mg XR Tab  
Methadone 10mg Tab  
Methadone 5mg/5ml Oral Soln  
Methazolamide 50mg Tab  
Methenamine Hip 1gm Tab  
Methimazole 5mg Tab  
Methocarbamol 500mg Tab  
Methotrexate 2.5mg Tab  
Methyldopa 250mg & 500mg Tab  
Methylergonovine 0.2mg Tab  
Methylphenidate 5mg & 10mg Tab  
Methylphenidate 18, 27, 36 & 54mg ER Tab  
Methylphenidate 20mg SR Tablet  
Methylprednisolone 4mg Tab  
Methyltestosterone 10mg Cap  
Methysergide 2mg Tab  
Metoclopramide HCl 10mg Tab  
Metoclopramide HCl 5mg/5ml Syrup  
Metolazone 2.5mg & 5mg Tab  
Metoprolol 50mg & 100mg Tab  
Metoprolol XL 25mg & 50mg Tab  
Metronidazole 0.75% Topical Gel  
Metronidazole 0.75% Vag Gel  
Metronidazole 0.75% Lotion  
Metronidazole 1% Cream  
Metronidazole 250mg & 500mg Tab  
Mexiletine HCl 150mg & 200mg Cap  
Midrin (Isomethep/Dichloralphen/APAP) Cap  
Minocycline HCl 50mg & 100mg Cap  
Minoxidil 2.5 mg & 10mg Tab  
Mircette (28's)  
Montelukast 4mg Chew Tab  
Montelukast 5mg & 10 mg Tab  
Morphine 10mg/5ml Soln  
Morphine Sulf 20mg/ml Conc Soln  
Morphine Sulf 30mg Tab  
?MS Contin 15, 30, 60 & 100mg SR Tab  
Mupirocin 2% Ointment 22gm  
Naproxen 250mg & 500mg Tab  
Nedocromil Sod Inhaler MDI  
Nefazodone 100mg, 150mg & 200 mg Tab  
Nelfinavir 250mg Tab  
Neomycin Sulfate 500mg Tab  
Neosporin (Neomycin/Polymyxin/Bacit) Opth  
Oint  
Neosporin (Neomyc/Polymyx/Gramicidin) Opth  
Soln  
Niacin 50mg, 250mg & 500mg Tab  
Niaspan 500mg, 750mg & 1000mg SR Tab  
Nifedipine 10mg Cap  
?Nifedipine CC 30, 60 & 90mg Tab (Adalat CC)  
?Nifedipine XL 30, 60 & 90mg Tab (Procardia  
XL)  
Nimodipine 30mg Tab

## MAMC Medication List

Nitrofurantoin 5mg/ml Susp  
Nitrofurantoin 50mg Cap  
Nitrofurantion Monohyd (MacroBID) 100mg Cap  
?Nitroglycerin 0.2mg & 0.4mg Patch (NitroDur)  
Nitroglycerin 0.4mg (1/150gr) SL Tab  
Nitroglycerin 2% Ointment  
Nitroglycerin 2.5mg, 6.5mg & 9mg SR Cap  
Nitroglycerin Spray  
Norgesic (Orphenadrine/ASA/Caffeine) Tab  
Nor-QD  
Nortriptyline 10mg, 25mg, & 75mg Cap  
Nystatin 100,000u Vag Tab  
Nystatin 100,000u/gm Cream  
Nystatin 100,000u/gm Top Pwd  
Nystatin 100,000u/ml Oral Susp  
Nystatin 500,000u Tab  
Omeprazole OTC 20 mg SR Tab  
OrthoEva patch  
OrthoNovum / Norinyl 1/35 Tab (28's)  
OrthoNovum 1/50 Tab (28')  
Ortho Tri Cyclen Lo Tab (28's)  
Oxybutynin 5mg Tab  
Oxybutynin 5mg/5ml Syrup  
Oxycodone 5mg/5ml Sol  
Oxycodone/Acetaminophen 5/325mg Tab  
Oxymetazoline Hcl Nasal Soln  
Pancrease 8000U Tab (Viokase)  
Pancrease MT 4, 10, & 16 Cap  
Papaverine 150mg Cap  
Paroxetine 10mg, 20mg, 30mg & 40mg Tab  
Penicillamine 250mg Cap  
Penicillin VK 250mg & 500mg Tab  
Penicillin VK 250mg/5ml Susp  
Pentazocine NX 50mg Tab  
Pentoxifylline 400mg Tab  
Permethrin 5% Top Cream (skin)  
Permethrin 1% Cream Rinse (hair)  
Perphenazine 4mg Tab  
Phenazopyridine 100mg Tab  
Phenelzine Sulf 15mg Tab  
Phenobarbital 15mg & 30mg Tab  
Phenobarbital 20mg/5ml Elixir  
Phenoxybenzamine 10mg Cap  
Phenylephrine 2.5% & 10% Ophth Soln  
Phentyoin 30mg & 100mg Cap  
Phentyoin 125mg/5ml Oral Susp  
Phentyoin 50mg Chew Tab  
Phytomedicine 5mg Tab  
Pilocarpine HCl 0.5%, 1%, 2% & 4% Ophth Soln  
Pilocarpine HCl 5mg Tab  
Pilocarpine HS Ophth Gel  
Pilocarpine Ocular Sys 11mg  
Pimecrolimus 1% Cr  
Pimozone 2mg Tab  
Pindolol 5mg & 10mg Tab  
Pioglitazone 15mg, 30mg & 45mg Tab  
Piroxicam 10mg & 20mg Cap  
Podofilox 0.5% Gel 3.5ml  
Poly-Citra (Citric Acid/K & Na Citrate) Oral Soln  
Potassium Aminobenzoate Pwd  
?Potassium Chl 10meq Tab (generic name only)  
Potassium Chl 20% Soln  
Potassium Citrate 540mg & 1080mg Tab  
Potassium Iodide 300mg/0.3ml Soln  
Prazosin 1mg, 2mg & 5mg Cap  
Pred/Sulfacet Ac Ophth Susp  
Prednisolone 15mg/5ml Syrup  
Prednisolone Acet 1% Ophth Susp  
Prednisone 1, 5, 10, 20 & 50mg Tab  
Prednisone 5mg/5ml Syrup  
PremPhase 0.625 / 5mg Tab  
PremPro 0.625 / 2.5mg & 0.625 / 5mg Tab  
PremPro Lo 0.45 / 1.5mg tab  
Primaquine 26.3mg Tab

Updated 5/19/2004

Primidone 50mg & 250mg Tab  
Probenecid 500mg Tab  
Procainamide HCl 750mg SR Tab  
Prochlorperazine 25mg Supp  
Prochlorperazine 5mg Tab  
Promethazine 25mg Supp  
Promethazine 25mg Tab  
Propafenone 150mg Tab  
Propantheline Brom 15mg  
Propoxyphene 65mg Cap  
Propranolol 20mg/5ml Soln  
Propranolol HCl 10, 20, 40 & 80mg Tab  
Propylthiouracil 50mg Tab  
Pyrantel Pamoate 50mg/ml Susp  
Pyrazinamide 500mg Tab  
Pyridostigmine Br 180mg SR Tab  
Pyridostigmine Br 60mg Tab  
Pyridoxine 50 mg Tab  
Quetiapine 25mg & 100mg Tab  
Quinidine Gluconate 324mg Tab  
Quinidine Sulfate 200mg Tab  
Quinine 325mg Cap  
Raloxifene 60mg Tab  
Ramipril 1.25, 2.5, 5 & 10mg Cap  
Ranitidine 150mg Tab  
Rifabutin 150mg Cap  
Rifampin 150mg & 300mg Cap  
Risedronate 35mg Tab  
Risperidone 1mg & 2mg Tab  
Ritonavir 100mg Cap  
Robitussin PE Syrup  
Rosiglitizone 2mg, 4mg & 8 mg Tab  
Salicylic Acid 17% Soln  
Salicylic Acid 40% Plaster  
Saliva Substitute  
Salsalate 500mg Tab  
Saquevir 200mg Cap  
Scopolamine Hy 0.25% Ophth Soln  
Secobarbital 100mg  
Selegiline Hcl 5mg Tab  
Selenium Sulfide 2.5% Top Lot  
Senna Tab  
Septa DS Tab & Susp  
Sertraline 50mg & 100mg Tab  
Silver Sulfadiazine 1% Cream 85gm  
Simethicone 80mg Chew Tab  
Simvastatin 5, 10, 20, 40 & 80mg Tab  
Sirolimus 1mg Tab  
Sirolimus 1mg/ml Soln  
Sodium Bicarbonate 10gr Tab  
Sodium Chloride .65% Nasal Mist  
Sodium Chloride 0.9% Nebulizer Soln 5ml  
Sodium Chloride 5% Ophth soln  
Sodium Cl Hypertonic 5% Ophth soln  
Sodium Polystyrene Sulfonate Oral Susp  
Sodium Sulfacet 10%/Sulfur 5% Top Lotion  
Sorbitol 70% Soln  
Spironolactone 25mg Tab  
Stannous Flouride Gel (Gel Kam 0.4%)  
Sucralfate 100mg/ml Susp  
Sucralfate 1gm Tab  
Sulfacetamide 10% Ophth Oint  
Sulfacetamide 10% Ophth Soln  
Sulfadiazine 500mg Tab  
Sulfanilamide 15% Vag Cream (AVC)  
Sulfasalazine 500mg EC Tab  
Sulfasalazine 500mg Tab  
Sulfisoxazole 500mg/5ml Oral Susp  
Sulfisoxazole 500mg Tab  
Sulindac 200mg Tab  
Sumatriptan 25mg , 50mg & 100 mg Tab  
Tacrolimus 0.5mg, 1mg & 5mg Cap  
Tamoxifen Citrate 10mg Tab  
Temazepam 15mg & 30mg Cap  
Terazosin 1mg, 2mg & 5mg Cap  
Terbutaline Sulf 5mg Tab  
Terconazole 0.4% Vag Cream  
Testosterone Enanthate 200mg/ml Inj  
Testosterone 2% in Petrolatum 60gm Package  
Tetracycline HCl 250mg & 500mg Cap  
?Theophylline (Slo-BID) 200 & 300mg SR Cap  
?Theophylline (Theo-24) 100, 200 & 300mg SR Cap  
?Theophylline (Theo-Dur) 200 & 300mg SR Tab  
?Theophylline (Slo-Phyllin) 80mg/15ml Syrup  
Thiabendazole 500mg Tab  
Thioridazine HCl 10mg, 25mg & 50mg Tab  
Thiothixene HCl 2mg, 5mg & 10mg Cap  
Thiothixene HCl 5mg Oral Soln  
Thymol 3% in Alcohol Top Soln 30ml  
Thyroid 1/2gr (30mg), 1gr (60mg) & 4gr (240mg) Tab  
Timolol 0.25% & 0.5% Opth Soln  
Timolol-XE 0.5% Ophth Gel Forming Soln  
Tobramycin 0.3% Opth Soln  
Tobramycin 0.3% / Dexamethasone 0.1% Opth Oint  
Tolazamide 250mg Tab  
Tolterodine LA 2mg & 4mg Cap  
Trazodone Hcl 50mg Tab  
Tretinoin 0.025%, 0.05% & 0.1% Cream 20gm  
Tretinoin 0.025% Gel 15gm  
Triamcinolone Acet 0.1% Cream 15gm & 80gm  
Triamcinolone Acet 0.1% Lotion 60ml  
Triamcinolone Acet 0.1% Oint 15gm & 80gm  
Triamcinolone Acet Dental Paste  
Triamcinolone Oral Inhaler MDI  
Triamcinolone AQ Nasal Spray  
Triamcinolone Top Spray  
Triamterene 100mg Cap  
Triethanolamine 10% Otic Soln (Cerumenex)  
Trifluoperazine HCl 2mg & 5mg Tab  
Trifluridine 1% Opth Soln  
Trihexyphenidyl Hcl 2mg Tab  
Tri-Levlen / Tri-Phasil Tab (28's)  
Trimethobenzamide 250mg Cap  
Trimethobenzamide 100mg & 200mg Supp  
Trimethoprim 100mg Tab  
Tropicamide 1% Ophth Soln  
Ultrase MT 12 & MT 20 Cap  
Urea Cream 20% Cr  
Urised Tab  
Ursodiol 300mg Cap  
Valacyclovir 1 gm Tab  
Valproic Acid 250mg Cap  
Valproic Acid 250mg/5ml Syrup  
Valsartan 80 mg & 160mg Tab  
Vasocon A (Naphaz 0.05% / Antaz 0.5%) Ophth Sol  
Venlafaxine 25mg, 75mg & 100mg Tab  
Venlafaxine 37.5mg, 75mg & 150mg XR Cap  
Verapamil Hcl 80mg & 120mg Tab  
Verapamil Hcl 120mg,180mg & 240mg SR Tab  
VioForm HC (Hydrocort/clioquinol) 1%/3% Cream  
Viokase Tab  
Warfarin 1mg, 2mg, 2.5mg & 5mg Tab  
Zinc Sulfate 220mg Cap  
Zolmitriptan 2.5mg & 5mg tab  
Zolmitriptan ODT 2.5mg & 5mg tab